Assembly Instructions

Please read these instructions carefully before starting assembly. We suggest you carry out the assembly
on a soft surface like a carpet, so as to avoid scratching the paint. Please note because of the nature of
cast metal, you may find roughness on the surface which enhances the beauty of the product and is not
a defect.
*Do not discard any of packaging until you have checked that you have all parts and pack of fittings.
*Keep children away during assembly.This item contains small parts which can be swallowed by children.
*Retain the assembly instructions for future reference.
*Maximum load on the edge of the table is 5kg

PARTS LIST
Part Description Part picture Qty S Description Parts Picture Qty.
No. No.
@ Table Top 1 A M8 Nut f(@ 8
M8 Spring z
@ Table Leg 4 B b ( ;‘ 8
@ Leg Support i C |M8 Flat washer < 8
M8 protect
@ Wrench 1 D hats . 8
®
Allen wrench 1| e | swdms | (I 8
®
L Rubber Leg Pad ° Q 4 Note:Rubber Leg Pad L have been presaaembled




Step 2

Turn over the table top.Attach the Stud M8(E) into the

Nuts(inside table top),Then,Attach table Legs(@)

Place all parts on a clean and soft surface|to the Studs onthe Table Top {@) using Wahers and Nuts (A,
B,C).DO NOT over tighten

Step 3

Attach the Stud M8(E) into the Nuts(inside table leg), Then, Attach the Table legs Support {@)
to the four Legs (@)using flat washer,spring washer and nuts(A,B,C)DO NOT over tighten.

Step 4

Tighten all Nuts with Wrench.And Turn over the table.Adjust the pre-installed Rubber Pad (L) until the
Table is level with the ground ,Tighten all the nuts and cover them with nut caps(D).Your table can use
now.




